
Welburn Project: Y23.C0004.S0084.REA 

Submitted to: J.L. Richards & Associates Ltd. Prepared by: Welburn Consulting Ltd. 
Name: Sean Speer, P.Eng., Ph.D. Name: Colin Welburn, M.Eng., P.Eng. 

Senior Environmental Engineer President 
Address: 107 - 450 Speedvale Ave. West 

Guelph, Ontario N1H 7Y6 
Address: 143 Sunnyside Avenue 

Ottawa, Ontario K1S 0R2 
Email: sspeer@jlrichards.ca Email: colin@welburnconsulting.ca 

Telephone: 613-852-6003

Date: 19 July 2024 

Emission Summary and Dispersion Modelling Report 

Prepared for:  Renewable Energy Approval Application 
Facility:  Woodstock Wastewater Treatment Plant 

195 Admiral Street, Woodstock, Ontario 



 
 

Welburn Project: Y23.C0004.S0084.REA 
[...]
4 OPERATING CONDITIONS, EMISSIONS ESTIMATING, AND DATA QUALITY ..................................................... 8 
4.1 DESCRIPTION OF OPERATING CONDITIONS FOR EACH SIGNIFICANT CONTAMINANT THAT RESULT IN THE MAXIMUM POI 
CONCENTRATION FOR THAT CONTAMINANT ........................................................................................................................ 8 
4.2 EXPLANATION OF METHOD USED TO CALCULATE THE EMISSION RATE ......................................................................... 8 
4.3 SAMPLE CALCULATION FOR EACH METHOD .......................................................................................................... 13 
4.4 ASSESSMENT OF DATA QUALITY FOR EACH EMISSION RATE ..................................................................................... 16 

5 SOURCE SUMMARY TABLE AND SITE PLAN .................................................................................................. 18 
5.1 SOURCE SUMMARY TABLE ................................................................................................................................ 18 
5.2 SITE PLAN ...................................................................................................................................................... 18 
5.3 BUILDING HEIGHTS AND SOURCE LOCATIONS ........................................................................................................ 18 

6 DISPERSION MODELLING ............................................................................................................................. 19 
6.1 DISPERSION MODELLING INPUT SUMMARY TABLE ................................................................................................. 19 
6.2 LAND USE ZONING DESIGNATION PLAN ............................................................................................................... 19 
6.3 METEOROLOGICAL CONDITIONS ......................................................................................................................... 19 
6.4 DISPERSION MODEL USED ................................................................................................................................ 19 
6.5 AREA OF MODELLING COVERAGE ....................................................................................................................... 19 
6.6 STACK HEIGHT FOR CERTAIN NEW SOURCES OF CONTAMINANT ............................................................................... 20 
6.7 TERRAIN DATA ............................................................................................................................................... 20 
6.8 AVERAGING PERIODS USED ............................................................................................................................... 20 
6.9 DISPERSION MODELLING INPUT AND OUTPUT FILES ............................................................................................... 21 



 
 

Welburn Project: Y23.C0004.S0084.REA 
 

vi Woodstock WWTP ESDM Report 
19 July 2024 

7 EMISSION SUMMARY TABLE AND CONCLUSIONS ........................................................................................ 22 
7.1 EMISSION SUMMARY TABLE .............................................................................................................................. 22 
7.2 ASSESSMENT OF CONTAMINANTS NOT INCLUDED ON THE ACB LIST (I.E., ODOUR) ...................................................... 22 
7.3 CONCLUSION .................................................................................................................................................. 25 

8 BIBLIOGRAPHY ............................................................................................................................................ 26 
9 CLOSURE...................................................................................................................................................... 27 

 

List of Tables 
TABLE 1: RAW WASTEWATER FLOWS ..................................................................................................................................... 2 
TABLE 2: PROCESS AND COMBUSTION SOURCES AT WOODSTOCK ................................................................................................ 4 
TABLE 3: RESULTS OF LABORATORY ANALYSIS OF WOODSTOCK WWTP BIOGAS ............................................................................ 7 
TABLE 4: EMISSION FLUXES OF ODOUR, TRS, AND AMMONIA CALCULATED IN SOURCE TESTING REPORT. ........................................... 9 
TABLE 5: EMISSION FACTORS FOR GENERATORS ..................................................................................................................... 12 
TABLE 6: DISCRETE SENSITIVE RECEPTORS FOR THE ASSESSMENT OF ODOROUS COMPOUNDS ......................................................... 20 
TABLE 7: MAXIMUM PREDICTED ODOUR IMPACT AT EACH SENSITIVE RECEPTOR .......................................................................... 22 
TABLE 8: MAXIMUM INDIVIDUAL ODOUR IMPACT OF EACH SOURCE .......................................................................................... 23 
TABLE T1: SOURCES AND CONTAMINANTS IDENTIFICATION TABLE .......................................................................... TABLES SECTION 
TABLE T2: SOURCE SUMMARY TABLE - SORTED BY SOURCE ................................................................................... TABLES SECTION 
TABLE T3: DISPERSION MODELLING INPUT SUMMARY .......................................................................................... TABLES SECTION 
TABLE T4: EMISSION SUMMARY TABLE .............................................................................................................. TABLES SECTION 
 

List of Figures 
FIGURE 1: FREQUENCY OF OCCURRENCE OF ODOUR CONCENTRATIONS >0.1 OU/M3 AT RECEPTOR SR1 .......................................... 24 
FIGURE F1: SITE PLAN ................................................................................................................................... FIGURES SECTION 
FIGURE F2: FACILITY PLAN SHOWING BUILDING HEIGHTS AND LOCATIONS OF SIGNIFICANT SOURCES ........................... FIGURES SECTION 
FIGURE F3: AREA PLAN SHOWING LOCATIONS OF ODOUR-SENSITIVE RECEPTORS ..................................................... FIGURES SECTION 
 

List of Appendices 
APPENDIX A: PROCESS FLOW DIAGRAM 
APPENDIX B: SOURCE SPECIFICATION DATA 
APPENDIX C: CONTAMINANTS SCREENED OUT USING EMISSION THRESHOLDS 
APPENDIX D: SOURCE TESTING REPORT 
APPENDIX E: EMISSION RATE CALCULATIONS 
APPENDIX F: LAND USE ZONING DESIGNATION PLAN 
APPENDIX G: TIER 1 DISPERSION MODELLING 
APPENDIX H: AIR MODELLING INPUT AND OUTPUT FILES 
  



Welburn Project: Y23.C0004.S0084.REA 

1 Woodstock WWTP ESDM Report 
19 July 2024 

1 Introduction and Facility Description 

1.1 Purpose and Scope of ESDM Report 

J.L. Richards & Associates Ltd. engaged Welburn Consulting to prepare this Emission Summary and
Dispersion Modelling (ESDM) Report in support of a Renewable Energy Approval (REA) application for
the Woodstock Wastewater Treatment Plant (WWTP, or the Facility) located at 195 Admiral Street,
Woodstock, Ontario and owned and operated by the County of Oxford (the County).

This ESDM Report was prepared in accordance with the requirements set out in the Ministry of the 
Environment, Conservation and Parks’ (MECP) Technical Guide to Renewable Energy Approvals, the 
Procedure for Preparing an Emission Summary and Dispersion Modelling Report, v 4.1 (Guideline A-10), 
the “Air Dispersion Modelling Guideline for Ontario, V3.0”, (Guideline A-11), and the requirements set 
forth under Ontario Regulations (O. Reg.) 419/05 and 255/11.  

The Facility currently operates under an ECA (Sewage) (MECP reference number 5950-7XQKXS) issued 
on 18 December 2009. 

A biogas-fueled combined heat and power (CHP) system is to be installed at the Facility. Under Ontario 
Regulation (O. Reg.) 359/09, the Facility falls under the definition of a Class 3 anaerobic digestion facility,
and therefore will require a REA.

All existing and planned air emissions sources at the Facility are included in this ESDM Report. 

1.2 Facility Description 

The Woodstock WWTP is a conventional activated sludge treatment plant with process stages including
primary clarifiers, aeration tanks and secondary clarifiers, phosphorus removal, and disinfection and 
dechlorination. Solids are directed to digesters and dewatering. The proposed CHP unit will use biogas 
generated at the WWTP.  

The Facility is located in an industrial zoned area with a steel manufacturing plant located to the south 
of the WWTP. The area west of the Facility is zoned Open Space, with Residential zoning to the east. The
nearest odour-sensitive receptors are an elementary school and single-family dwellings located on 
Oxford Street, approximately 100m from the Facility property line.

1.3 Description of Processes and NAICS Code(s) 

The NAICS code for the Facility is 221320 – sewage treatment facilities. 

The WWTP receives wastewater by way of three gravity sewage lines. Two of the lines feed directly into 
the grit tank (Source GT). A sewage pumping station located at the southern edge of the site pumps 
wastewater from the third line to the grit tank via a forcemain pipe. Septage and leachate are also 
delivered by truck and deposited directly into the grit tank (Source GT). Wastewater passes through a 
screening and grit removal process before flowing to the two (2) banks of rectangular primary clarifiers 
(Sources PC_E and PC_W). Secondary treatment occurs through a bank of four (4) adjacent rectangular 
aeration tanks (collectively, Source AT_N) and two (2) three-pass folded Gould secondary clarifiers 
(collectively, Source SC_N). An additional activated sludge plant (Plant #2) will return to service in 2025. 
Plant #2 consists of two (2) aeration tanks (collectively, Source AT_S) and two (2) secondary clarifiers 
(collectively, Source SC_S). Tertiary treatment occurs in the disinfection and dechlorination tanks. 
Treated effluent is then discharged to Thames River.  



 
 

Welburn Project: Y23.C0004.S0084.REA 
 

2 Woodstock WWTP ESDM Report 
19 July 2024 

Solids are removed from the process, with the sludge being pumped from the primary clarifiers to a two-
stage anaerobic digester system consisting of two primary and two secondary digesters. Secondary 
waste activated sludge is returned to the primary clarifiers. Digested sludge is dewatered via centrifuge 
in the dewatering building, which is served by two exhaust fans: Source EF_1 serving the sludge loading 
bay, and Source EF_2 serving the centrifuge room. Dewatered cake is hauled off-site for storage and 
eventual land application.  

Biogas from the digesters is collected and routed to the digester gas room, where it passes through 
moisture and sediment removal. From there, an existing booster feeds the plant’s dual-fired (biogas and 
natural gas) boiler (Source B_1). A second boiler (Source B_2) is natural gas fueled. Both boilers are 
located in the boiler building. 

Biogas gas will also be routed to the CHP (Source CHP), where it will be combusted to produce electrical 
power and process heat. The four-stroke reciprocating engine will generate 250 kW of electrical power. 
The exhaust from the engine will pass through a heat exchanger to heat 11.3 m3/h of process water by 
20°C (i.e. from 70°C to 90°C).  

The CHP unit will sit on a concrete pad placed in the area directly north of the existing primary digester 
building. The CHP will be equipped with a gas treatment system, which consists of a vessel containing 
1,000L of activated carbon that is designed to remove more than 98% of hydrogen sulphide (the main 
odorous component of biogas) prior to combustion.  

A waste gas burner (Source WG_BN) is located between the primary clarifiers and the aeration tanks to 
burn off excess biogas that is not consumed by the CHP or Boiler 1.  

A 546 kW diesel-fired emergency generator (Source GEN_1) provides backup power to the electrical 
substation. A 284 kW diesel-fueled emergency generator (Source GEN_2) provides backup power for the 
lift station.  

The administration building houses a laboratory with two fume hoods for the analysis of wastewater 
samples. Emissions from the fume hoods are exhausted to the roof (Sources EF_3 and EF_4). 

1.4 Description of Products and Raw Materials 

1.4.1 Description of Products 
Treated effluent is discharged to Thames River. Biosolids are shipped to be stored offsite prior to 
eventual land application. Electricity and process heat from the CHP will be used on site. 

1.4.2 Description of Raw Materials 
The WWTP receives raw wastewater with the influent capacities summarized in Table 1. 

Table 1: Raw Wastewater Flows 

Parameter Rated (Design Capacity) (m3/day)1 
Average daily flow  33,000 
Maximum daily flow  66,000 

1. Flows reported here are as presented in the 2021 Annual Wastewater Treatment System Summary Report 
Woodstock Wastewater Treatment Plant prepared by Oxford County, dated 31 December 2021. 

1.5 Process Flow Diagram 

A process flow diagram illustrating emission points is presented in Appendix A. 



 
 

Welburn Project: Y23.C0004.S0084.REA 
 

3 Woodstock WWTP ESDM Report 
19 July 2024 

1.6 Operating Schedule 

The Woodstock WWTP operates 24 hours per day, seven days per week. The Facility has a peak rated 
capacity of 66,000 m3 per day.  



Welburn Project: Y23.C0004.S0084.REA 

4 Woodstock WWTP ESDM Report 
19 July 2024 

2 Initial Identification of Sources and Contaminants 

2.1 Sources and Contaminants Identification Table 

The Sources and Contaminants Identification Table is presented in Table T1. Summary tables are 
provided in the Tables section at the end of this report.  

2.2 Sources 

A summary of sources included in this ESDM Report is provided in Table 2 below. Source specification 
data for the CHP unit and the two generators are provided in Appendix B.  

Table 2: Process and Combustion Sources at Woodstock 

Source 
ID Process Served Description 

GT Wastewater 
Receiving 

Grit tank channel with plan area dimensions of 28.9m x 2.6m for a 
surface area of 74.8m2 

PC_E 
Primary Clarifiers 

East bank of three primary clarifier cells, each with dimensions of 
26.2m x 5.6m. Total surface area of PC_E is 441.6m2 

PC_W West bank of three primary clarifier cells, each with dimensions of 
36.0m x 3.9m. Total surface area of PC_W is 416.3m2 

AT_N 
Aeration Tanks 

Bank of four aeration tanks, each with dimensions of 12.5m x 
15.7m. Total surface area of AT is 2,350.6m2 

AT_S Bank of two aeration tanks, with a combined surface area of 
1,575.2m2 

SC_N 
Secondary Clarifiers 

Bank of two Gould-type secondary clarifiers, each with dimensions 
of 24.9m x 26.4m, for a total surface area of 1,317.8m2 

SC_S Two octagonal secondary clarifiers, with a total surface area of 
895.8m2 

EF_1 
Dewatering 

Exhaust serving sludge loading bay with a flow rate of 1,400 cfm 
(0.66 m3/s) 

EF_2 Exhaust serving centrifuge room with a flow rate of 2,350 cfm 
(1.11 m3/s) 

EF_3 Administration 
Building  Laboratory fume hood exhausts EF_4 

CHP 
Process Heat 

Combined Heat and Power Unit, 250 kW of electrical power 
capacity and 263 kW of thermal recovery capacity  

B_1 1,250 MBTU/hr boiler (dual-fired) 
B_2 2,500 MBTU/hr boiler (natural gas fired) 

WG_BN Waste Gas Burner Waste gas burner for processing excess digester gas (maximum of 
7,540 MBTU/hr) 

GEN_1 Emergency Power 
(electrical substation) Sommers Diesel Backup Generator, 546 kW 

GEN_2 Emergency Power (lift 
station) Cummins Diesel Backup Generator, 284 kW 



 
 

Welburn Project: Y23.C0004.S0084.REA 
 

5 Woodstock WWTP ESDM Report 
19 July 2024 

2.3 Contaminants 

The contaminants emitted from the Facility can be categorized as follows:  

1. Contaminants from combustion operations, i.e., the emergency generators, the boilers, the 
waste gas burner, and the CHP; and 
[...]
4.2 LABORATORY ANALYSIS RESULTS .......................................................................................................................... 7 

5 EMISSION FLUX CALCULATIONS..................................................................................................................... 7 
5.1 ODOUR ........................................................................................................................................................... 8 
5.2 TOTAL REDUCED SULPHUR (TRS) ......................................................................................................................... 9 
5.3 AMMONIA ..................................................................................................................................................... 10 

6 QUALITY ASSURANCE / QUALITY CONTROL ACTIVITIES ............................................................................... 12 
6.1 PRE-TEST ACTIVITIES ....................................................................................................................................... 12 
6.2 SAMPLE COLLECTION, HANDLING, AND CUSTODY .................................................................................................. 12 
6.3 DATA VALIDATION AND REPORTING .................................................................................................................... 12 

7 CONCLUSIONS ............................................................................................................................................. 12 
8 CLOSURE...................................................................................................................................................... 14 

 

List of Tables 
TABLE 1: RAW WASTEWATER FLOWS ..................................................................................................................................... 1 
TABLE 2: SAMPLING AND ANALYSIS METHODS ......................................................................................................................... 2 
TABLE 3: SOURCE SUMMARY ................................................................................................................................................ 3 
TABLE 4: Q-TRAK MEASUREMENT RESULTS FROM ODOUR SURVEY .............................................................................................. 3 
TABLE 5: SAMPLING LOCATIONS AND SAMPLING CHARACTERISTICS .............................................................................................. 4 
TABLE 6: DATES, TIMES, AND AMBIENT CONDITIONS DURING SAMPLING ...................................................................................... 7 



 
 

Welburn Project: Y23.C0004.S0084.REA 

ii Woodstock WWTP Source Testing Report 
19 July 2024 

TABLE 7. RAW DATA FROM LABORATORY ANALYSIS REPORTS ..................................................................................................... 7 
TABLE 8. EMISSION FLUX OF ODOUR ...................................................................................................................................... 9 
TABLE 9. EMISSION FLUX OF TRS COMPOUNDS ..................................................................................................................... 10 
TABLE 10. AVERAGE CONCENTRATION OF AMMONIA AT EACH SAMPLING LOCATION .................................................................... 11 
TABLE 11. EMISSION FLUXES OF AMMONIA ........................................................................................................................... 11 
 

List of Figures 
FIGURE 1: SCHEMATIC OF DYNAMIC FLUX CHAMBER SAMPLING .................................................................................................. 5 
 

List of Appendices 
APPENDIX A: CALIBRATION RECORDS AND RAW FIELD DATA  
APPENDIX B: LABORATORY ANALYSIS RESULTS AND CHAIN OF CUSTODY RECORDS 



 
 

Welburn Project: Y23.C0004.S0084.REA 

Woodstock WWTP Source Testing Report 
19 July 2024 

1 

1 Introduction  

1.1 Summary of Test Program 

The Woodstock Wastewater Treatment Plant (WWTP, or the Facility) is located at 195 Admiral Street, 
Woodstock, Ontario and is owned and operated by the County of Oxford (the County). The Facility 
currently operates under an ECA (Sewage) (Reference Number 5950-7XQKXS) issued on 18 December 
2009. The NAICS code for the Facility is 221320 – sewage treatment facilities. 

A biogas-fueled combined heat and power (CHP) system is to be installed at the Facility. Under Ontario 
Regulation (O. Reg.) 359/09, the facility falls under the definition of a Class 3 anaerobic digestion facility, 
and therefore will require a Renewable Energy Approval (REA). J.L. Richards & Associates Ltd. engaged 
Welburn Consulting Ltd. (Welburn) to prepare an Emission Summary and Dispersion Modelling (ESDM) 
Report in support of the REA Application.  

To determine emission rates of key odorous contaminants, Welburn, in partnership with Envirosolve, 
conducted source testing of key sources. The target contaminants were odour, total reduced sulphur 
(TRS) and ammonia. The source testing was conducted from 29 November to 01 December 2023. 

This report presents the methodology and raw results of the source testing program and the calculated 
emission flux for each sampled source. The emission rate calculations and dispersion modelling are 
presented in the Facility’s ESDM Report.  

1.2 Description of Facility and Processes 

The Woodstock WWTP is a conventional activated sludge treatment plant with process stages including 
primary clarifiers, aeration tanks and secondary clarifiers, phosphorus removal, and disinfection and 
dechlorination. Solids are directed to digesters and dewatering. The proposed CHP will use biogas 
generated by the Facility’s anaerobic digesters.   

The Facility operates 24 hours per day, 7 days per week. It is located in an industrial and commercial 
area with a steel manufacturing plant located to the south of the WWTP. The area west of the Facility is 
zoned Open Space, with Residential zoning to the east. The nearest odour-sensitive receptors are single 
family dwellings located on Oxford Street, approximately 200m from the Facility. 

The WWTP receives raw wastewater with the influent capacities summarized in Table 1Table 1. 

Table 1: Raw Wastewater Flows 

Parameter Rated (Design Capacity) (m3/day)1 
Average daily flow  33,000 
Maximum daily flow  66,000 

1. Flows reported here are as presented in the 2021 Annual Wastewater Treatment System Summary Report 
Woodstock Wastewater Treatment Plant prepared by Oxford County, dated 31 December 2021. 

The WWTP receives wastewater by way of three gravity sewage lines. Two of the lines feed directly into 
the grit tank (Source GT). A sewage pumping station located at the southern edge of the site pumps 
wastewater from the third line to the grit tank via a forcemain pipe. Septage and leachate are also 
delivered by truck and deposited directly into the grit tank (Source GT). Wastewater passes through a 
screening and grit removal process before flowing to the two (2) banks of rectangular primary clarifiers 



 
 

Welburn Project: Y23.C0004.S0084.REA 

Woodstock WWTP Source Testing Report 
19 July 2024 

2 

(Sources PC_E and PC_W). Secondary treatment occurs through a bank of four (4) adjacent rectangular 
aeration tanks (collectively, Source AT_N) and two (2) three-pass folded Gould secondary clarifiers 
(collectively, Source SC_N). An additional activated sludge plant (Plant #2) will return to service in 2025. 
Plant #2 consists of two (2) aeration tanks (collectively, Source AT_S) and two (2) secondary clarifiers 
(collectively, Source SC_S). Tertiary treatment occurs in the disinfection and dechlorination tanks. 
Treated effluent is then discharged to Thames River. Solids are removed from the process, with the 
sludge being pumped from the primary and secondary clarifiers to a two-stage anaerobic digester 
system consisting of two primary and two secondary digesters. Secondary waste activated sludge is 
returned to the primary clarifiers. Digested sludge is dewatered via centrifuge in the dewatering 
building, which is served by two exhaust fans: Source EF_1 serving the sludge loading bay, and Source 
EF_2 serving the centrifuge room. Dewatered cake is hauled off-site for land application.  

Biogas from the digesters will be routed to the CHP as a source of electrical power and process heat. The 
four-stroke reciprocating engine (Source CHP) will generate 250 kW of electrical power. The exhaust 
from the engine will pass through a heat exchanger to heat 11.3 m3/h of process water by 20°C (i.e. from 
70°C to 90°C).  

The Facility is heated by two hot water boilers located in the boiler building. Boiler 1 (B_1) is a dual-fired 
boiler capable of running on digester gas and natural gas. Boiler 2 (Source B_2) is natural gas fueled. A 
waste gas burner (Source WG_BN) is located between the primary clarifiers and the aeration tanks to 
burn off excess biogas that is not consumed by the CHP or Boiler 1.  

A 546 kW diesel-fired emergency generator (Source GEN_1) provides backup power to the electrical 
substation. A second 284 kW diesel-fueled emergency generator (Source GEN_2) provides backup 
power for the lift station.  

The control building houses a laboratory with two fume hoods for the analysis of wastewater samples. 
Emissions from the fume hoods are exhausted to the roof (Sources EF_3 and EF_4). 

1.3 Objectives and Test Matrix 

The objective of the source testing program was to determine the emission rates of odour, TRS and 
ammonia from key sources of odour at the Facility.  

The sampling and laboratory analysis methods followed methods prescribed in the Ontario Source 
Testing Code (OSTC) and are presented in Table 2. 

Table 2: Sampling and Analysis Methods 

Contaminant / 
Parameter Sampling Method 

Sampling 
Media Analysis Method Laboratory 

Air Flow, Moisture 
& Temperature 

N/A – Flux 
Chamber N/A N/A N/A 

Odour  OSTC method 6 Tedlar Bag OSTC Odour Panel St. Croix Sensory, 
Inc. 

TRS EPA TO-15 Evacuated 
Canister 

EPA TO-15  
(Gas Chromatography)  ALS Canada Ltd. 

Ammonia Modified EPA 
CTM-027 

Wet 
Impinger 

EPA CTM-027 (Ion 
Chromatography) ALS Canada Ltd. 

 



 
 

Welburn Project: Y23.C0004.S0084.REA 

Woodstock WWTP Source Testing Report 
19 July 2024 

3 

2 Sources and Sampling Locations 

2.1 Odour Survey and Identification of Target Processes 

A summary of processes at the Facility, along with the associated plant and emissions sources, is 
provided in Table 3. 

Table 3: Source Summary 

Process  Equipment / Emissions Source Source ID 
Wastewater Receiving Grit Tank GT 

Primary Clarifiers 
Primary Clarifier - East PC_E 
Primary Clarifier - West PC_W 

Aeration Tanks Aeration Tanks AT  
Secondary Clarifiers Secondary Clarifier Tanks SC 

Dewatering 
Sludge Loading Bay Exhaust EF_1 
Centrifuge Room Exhaust EF_2 

Laboratory Fume Hood Exhausts 
EF_3 
EF_4 

Process Heat 
Combined Heat and Power Unit CHP 
Boiler 1 (dual-fired) B_1 
Boiler 2 (natural gas fired) B_2 

Waste Gas Burner Waste Gas Burner WG_BN 
Emergency Power (electrical substation) Generator 1 (Sommers) GEN_1 
Emergency Power (lift station) Generator 2 (Cummins) GEN_2 

 
Of the processes listed in Table 3 above, the odorous processes are wastewater receiving, aeration, 
clarifiers, and dewatering operations.  

The selection of target sources and sampling locations was based on a site odour survey completed on 
October 19, 2023. During the odour survey, a TSI Q-Trak XP handheld monitor was used to measure 
instantaneous in-space concentrations of hydrogen sulphide (H2S) and ammonia near odorous sources. 
The results of the Q-Trak measurements from the odour survey are presented in Table 4. The calibration 
record for the Q-Trak is provided in Appendix A. 

Table 4: Q-Trak Measurement Results from Odour Survey 

Process Measurement Location 

Ammonia 
Concentration 

(ppm) 

H2S 
Concentration 

(ppm) 
Wastewater Receiving Grit tank exit channel 0.19 0.25 
Primary Clarifiers Primary clarifier east inlet channel 0.02 0.05 
Aeration Tanks Aeration tank inlet channel 0.025 0.05 
Secondary Clarifiers Not detected on Q-Trak during visit N/A N/A 

Dewatering Building Sludge collection skip in loading bay 0.76 0.032 
Centrifuge room 0.48 0.002 

 



 
 

Welburn Project: Y23.C0004.S0084.REA 

Woodstock WWTP Source Testing Report 
19 July 2024 

4 

The primary clarifiers, aeration tank and dewatering building were identified as target processes. 
Although higher concentrations of ammonia and H2S were measured at the grit tank exit channel, it was 
determined that measurements at the inlet to the primary clarifiers would be more representative of 
overall odour emissions at the site, owing to the larger area of the primary clarifiers.  

The emissions from the grit tank exit channel and the secondary clarifiers will be estimated in the ESDM 
Report using relative emission rate relationships determined from the literature. 

2.2 Sampling Locations and Approach 

For each of the target processes, it was determined most practicable to sample via flux chamber on the 
surface. This approach allows the determination of the emission rate by surface area, e.g. in g/s per m2 

(i.e., emission flux). For the primary clarifiers and aeration tanks, emission fluxes were directly input into 
the AERMOD dispersion file inputs. 

The emission flux determined for the dewatered sludge was used to calculate the emissions emanating 
from the sludge skip, which was then used to calculate the emissions exhausted through the loading bay 
vent (Source EF_1). Emissions for the exhaust (Source EF_2) serving the adjacent centrifuge room were 
determined based on a combination of the dewatered sludge sampling results and concentrations 
measured with the Q-Trak during the odour survey.  

Details on the sampling locations and sampling characteristics are presented in Table 5. 

Table 5: Sampling Locations and Sampling Characteristics 

Source 
ID 

Source 
Surface 

Area 
(m2) 

Sampling 
Location 

Sample 
IDs 

Surface 
Characteristics 

Number of 
Samples 

per Source 
Equilibration 
Time (min) 

Nitrogen 
Injection 

Rate 
(L/min) 

Flux 
Chamber 

Area 
(m2) 

PC_E 442 
SW corner 
of PC_E 

PC1, 
PC2 

Quiescent 
water 2 

10 5.0 0.13 
AT 2,351 

SW corner 
of aeration 
tank bay 

AT1, 
AT2 

Aerated 
water 2 

EF_1 5.6 

Skip 
containing 
dewatered 
sludge 

DWS1, 
DWS2 

Warm 
dewatered 

sludge 
2 

 

3 Sampling and Analytical Procedures 

3.1 Floating Flux Chamber Sampling 

A schematic representing the flux chamber sampling method is presented in Figure 1.  

 



 
 

Welburn Project: Y23.C0004.S0084.REA 

Woodstock WWTP Source Testing Report 
19 July 2024 

5 

 
Figure 1: Schematic of Dynamic Flux Chamber Sampling 

A dome-shaped flux chamber, with a foam tube attached to provide buoyancy, is used when taking 
samples of contaminants from area sources such as the aeration tank and primary clarifiers. The flux 
chamber is placed on the soil surface or on top of the water surface, covering the area of interest. The 
flux chamber is configured to operate as a “dynamic flux chamber”. In a dynamic flux chamber, the 
headspace of the flux chamber is continuously fed fresh nitrogen at a metered rate. Contaminants that 
are emitted from the surface into the headspace mix with the fresh nitrogen, reaching a steady state 
concentration. The chamber is equipped with outlet ports through which air samples can be collected. 
The emission of contaminants in the headspace air are then calculated from a mass balance of gas 
entering the headspace and gas exiting the headspace, as follows:. 

𝑄𝑄𝑁𝑁2𝑋𝑋𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑖𝑖𝑖𝑖 + 𝐸𝐸𝑅𝑅𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝐹𝐹𝐹𝐹 = 𝑄𝑄𝑁𝑁2𝑋𝑋𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑜𝑜𝑜𝑜𝑜𝑜 

𝐸𝐸𝑅𝑅𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝐹𝐹𝐹𝐹 = 𝑄𝑄𝑁𝑁2(𝑋𝑋𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑜𝑜𝑜𝑜𝑜𝑜 − 𝑋𝑋𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑖𝑖𝑖𝑖) 

Where:  

𝑄𝑄𝑁𝑁2   = Injection rate of nitrogen (5 L/min or 8.33E-05 m3/s). It is assumed that the 